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TEST REPORT DECLARATION

Applicant : Shenzhen DDCT Technology Co., Ltd
Manufacturer : Shenzhen DDCT Technology Co., Ltd
EUT Description - DREBBO4A RFID Reader
(A) MODEL NO. : DRF 8804A
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 5V Adaptor Input AC 120V/60Hz
Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2006

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of

these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO.. LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Jan.14 ~ Feb.07, 2007

Prepared by : YoYo [/Uﬂ'vfr/

YoYo Wang / Asdistant

Reviewer ; ] L

e T {5 3 44 3 (LA AL A
lVUPILS A Tectsiogy (shenshen) Co., Lt

EMC#MES A%
Stamp only for C Dﬁ\t Report

4 Y
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Conducted Emission Test FCC Part 15: 15.207 PASS

FCC Part 15: 15.209
. . PA
Radiated Emission Test ANSI C63.4: 2003 SS

N Senration Tesg | FCC Pat 15115247 PASS
arrier Frequency Separation Tes ANSI C63.4: 2003

—— FCC Part 15: 15.247 o Ass
andwidin 1es ANSI C63.4: 2003

FCC Part 15: 15.247

. PASS
Number Of Hopping Frequency Test |\ o ~z2 4. 5003

el T e FCC Part 15: 15.247 PASS
well Time Tes ANSI C63.4: 2003

i Do Outout Power Tegt | FCC P15 15:247 PASS
aximum Feak Qutput Fower 1est -\ \\s1 c63.4: 2003

Band Edge Compli Test FCC Part 15: 15.247 ass
" e ANSI C63.4: 2003

Note 1: This EUT have four antenna connector, but the four antenna connector don’t working
simultaneously. So, we choose the one antenna connector which output power is
maximum for test.

Note 2: This EUT’s antenna need professionally installed.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Description :  DRF8804A RFID Reader
Model Number . DRF 8804A
Applicant :  Shenzhen DDCT Technology Co., Ltd

2#, Kefeng Road, Science Park, Nanshan, Shenzhen
Guangdong, P.R.C

Manufacturer :  Shenzhen DDCT Technology Co., Ltd
2#, Kefeng Road, Science Park, Nanshan, Shenzhen
Guangdong, P.R.C

Power Adaptor : Manufacturer: JQA, M/N: GFP241DA-0540
Cable: Unshielded, Detachable, 1.8m

Date of Test : Jan.14 ~ Feb.07, 2007

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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2.2.Technical Description
Working frequency: 902.5MHz------ 927MHz ISM Band

Modulation Technical: FHSS

Hopping Frequency:
CH | Frequency (MHz) | CH | Frequency (MHz) | CH | Frequency (MHz)
1 902.5 2 903 3 903.5
904 5 904.5 6 905
7 905.5 8 906 9 906.5
10 907 11 907.5 12 908
13 908.5 14 909 15 909.5
16 910 17 910.5 18 911
19 911.5 20 912 21 912.5
22 913 23 9135 24 914
25 914.5 26 915 27 915.5
28 916 29 916.5 30 917
31 917.5 32 918 33 918.5
34 919 35 919.5 36 920
37 920.5 38 921 39 921.5
40 922 41 922.5 42 923
43 923.5 44 924 45 924.5
46 925 47 925.5 48 926
49 926.5 50 927

Modulation: ASK

Output power: 21.632dBm (measured)

Antenna gain: 12dBi

This EUT have four antenna connector, but the four antenna connector don’t working
simultaneously. So, we choose the one antenna connector which output power is

maximum for test.

For more information about this device please see the User Manual.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022



EMC CODE
M/N

S/IN
Manufacturer
Power cord
FCC ID
BSMI ID

EMC CODE
M/N

SIN
Manufacturer
Power Cord
FCC 1ID
BSMI ID

2.3.3.KEYBOARD

EMC CODE
M/N

SIN
Manufacturer
Data Cable
FCCID
BSMI ID

2.3.4.MOUSE

EMC CODE
M/N

SIN
Manufacturer
Data Cable
FCC 1ID
BSMI ID

FCC ID:UWBDRF8804A

2.3.Tested Supporting System Details
2.3.1.PERSONAL COMPUTER 1# (for Radiation test)

Test PC G

AGO17PA#AB?2

CN5470G18

HP

Unshielded, detachabled, 1.8m
By DoC

R33001

2.3.2.PERSONAL COMPUTER 2# (for other test)

Test PC E

HP Pavilion W1000
THT504101L

HP

Unshielded, Detachabled, 1.8m
By DoC

R31001

ACS-EMC-K09R

5209

BN44300510

HP

Shielded, Undetachabled, 1.8m
E5XKB5209

R31213

ACS-EMC-MO05R

5187-2155

K043240960

HP

Shielded, Undetachabled, 1.8m
By DoC

R31258

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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2.3.5.MONITOR
EMC CODE : Test Monitor C
M/N : E772F
SIN . CN-02W486-64180-3CE-00LB
Manufacturer : Dell
Data Cable : Shielded, Undetachabled , 1.8m
Power cord : Unshielded, detachabled , 1.8m
FCC ID . ByDoC
BSMI ID : N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022



2.4.Test Facility

Site Description
3m Anechoic Chamber

3m & 10m Anechoic Chamber :

EMC Lab.

Name of Firm

Site Location

2.5.Measurement Uncertainty

FCC ID:UWBDRF8804A
page 2-5

Certificated by FCC, USA
Registration Number: 90454
Aug. 15, 2003

Certificated by FCC, USA
Registration Number: 794232
Mar. 15, 2004

Certificated by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Apr.01, 2006

Certificated by Nemko, Norway
Aut. No.: ELA135
April. 22, 2004

Certificated by Industry Canada
Registration Number: IC 5183
Jul. 28, 2004

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

No. Item Uncertainty Remark

1. | Uncertainty for Conducted Emission Test 1.22dB

2. | Uncertainty for Radiated Emission Test 3.14dB 3m Chamber
3. | Uncertainty for Radiated Emission Test 3.18dB 10m Chamber
4 Uncertainty for Power Clamp Test 1.38dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments
The following test equipments are used durin

page 3-1

the power line conducted emission test:

Item |Equipment Manufacturer Model No.|Serial No. Last Cal. |Cal. Interval
1. |Test Receiver |Rohde & Schwarz|ESHS10 [838693/001 [May 15, 06 |1 Year
2. |L.I.S.N.#1 Rohde & Schwarz|ESH2-Z5 |834066/011 May 15, 06 |1 Year
3. |L.I.S.N.#2 Kyoritsu KNW-407 |8-1636-1 May 15, 06 |1 Year
4. |Terminator Hubersuhner 500 No. 1 May 15, 06 |1 Year
5. |RF Cable MIYAZAKI 5D-2W  [LISN Cable 1#|Aug.16, 06 [1/2 Year
6. |Coaxial Switch |Anritsu MP59B  |M55367 Aug.16, 06 |1/2 Year
7. |Pulse Limiter Rohde & Schwarz|ESH3-Z2 (100340 Aug.16, 06 |1/2 Year
3.2.Block Diagram of Test Setup
3.2.1.Block diagram of connection between the EUT and simulators
Test Receiver
Mouse
|
. PC
AC Mains¢—| L.I.S.N. #2 Adaptor EUT Keyboard
AC Mains «— L.L.S.N. #1 Monitor

(EUT: DRF8804A RFID Reader)

3.3.Power Line Conducted Emission Test Limits
Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150KHz ~ 500KHz 66 ~ 56* 56 ~ 46*
500KHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.DRF8804A RFID Reader (EUT)

Model Number : DRF 8804A
Serial Number - N/A
Manufacturer : Shenzhen DDCT Technology Co., Ltd

3.4.2.Support Equipment : As Tested Supporting System Detail, in Section 2.3..

3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipment.
3.5.3.Let the EUT work in test mode (TX) and measure it.

3.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. The other peripheral
devices power cord connected to the power mains through a line impedance
stabilization network (L.l.S.N.#1). Power on the PC and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. Both sides of AC
line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to FCC ANSI C63.4-2003 on Conducted Emission
Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10KHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,
3.7.Power Line Conducted Emission Test Results
PASS.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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Maoé ke Feng Road Bl ;ck 52,
Shenzhen Science & Industry Park
NantowShenzhen, Guangdong China

Tel+86-T55-26639495-7
Fax+86-755-26632877
Postoode: 518057
Data: 8 File: D:'DATA'2006 Report'D'DDCT'8804A.EMI (8)
80 Level {dBuV) Date: 2007-01-14 Time: 13:53:20

FCCPART 15C

\

f/m ! FCC PART 15 € (AVG)
P RI \
v ' Uq
40 ]
18 1 1l
0.15 2 5 1 2 5 10 20 30

Trace: {Discrete) Frequency (MHz)
Site no. ;oAudix 1¥ Conduction Data no. 8
Dis. ~ Ant. — W& KNHU-407 LISH Phase :
Limit . FCC PART 15 C
Env. » In=. : Temp:23' Humi: 54 Enginesr : Jamy

EUT . DRF28044 RFID Reader H-H:DRF 88044
Power Rating : DC 5V Adaptor Input AC 120V-60Hz
Test Hode . Tz Hode
LISH. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
(HHz ) (dE) (dB) (dBu¥V) (dBu¥) (dBuV) (dB)
1 0.24 0.48 10,07 23.71 34 .26 52.11 17 .85 Average
2 0.24 0.48 10.07 46.16 56.71 62.11 5.40 QP
3 D.84 D.22 10,13 23.40 33.75 46 .00 12 .25 Average
4 0.84 0.2z 10.13 38.90 49 25 56.00 6.75 QP
5 0D.93 D.21 1o.12 24.01 34 .34 46 .00 11 66 Average
& 0.93 0.21 10.12 4z2.01 52.34 56.00 3.66 QP
7 1.11 D.21 10.16 25.00 35.37 46 .00 10.63 Average
a8 1.11 0.21 10.16 37.00 47 .37 S56.00 8.63 QP
E 1.16 0.21 10.16 40.40 50.77 56.00 5.23 QF
10 1.16 0D.21 10.16 27.01 37 .38 46 .00 B.62 Average
11 3.55 0D.21 10.18 23.49 33.88 46,00 12.12 Average
1z 3.58% 0D.21 10.18 40.89 51.08 56.00 4.92 QP
Remarks: 1. Emission Lewvel= LISH Factor + Cable Loss + Reading.
2. If the average limit is met when useing a guasi-peak detector,

the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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Mao.é ke Feng Road Bl ;ck 52,
Shenzhen Science & Industry Park
NantowShenzhen Guangdong China

Tel+86-T55-26630495-7
Fax+86-755-26632877
Posteode 518057
Data: 7 File: D:'DATA'2006 Report'D'DDCT'8804A.EMI (8)
80 Level {(dBuV) Date: 2007-01-14 Time: 13:46:44
\ FCCPART 15 C
=Is |
=g
3i7 8 FCC PART 15 C (AVG)
o i
; i
40 1
361
1n 1
0 15 .2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no. ;o Audix 1¥ Conduction Data no. 7
Di=s. ~ Ant. : —— YE KHNW-407 LISN Fhase
Limit : FCC PART 1&5 C
Env. » Ins. : Temp:23' Humi:54% Engineer : Jamy
EOT : DRF2B8044 RFID Reader H-N:DRF 88044
Power Rating : DC 5V Adaptor Input AC 120V-60Hz
Te=st Hode : Te Hode
LISH. Cable Emission

Freqg. Factor Loss Reading

(HHz ) (dB) (dB) (dBuV)

Level Limits Margin Remark

(dBuV) (dBuV) (dE)

1 D.24 D.87 10.07 40.31 51.25 62.11 10.86 QF
2 0.24 0D.87 10.07 24.51 35.45 52.11 16 .66 Average
3 0.90 0.37 10.13 40.30 50.80 56.00 5.20 Qp
4 D.90 D.37 10.13 23.40 33.90 46 .00 12.10 Average
5 1.00 0.35 10.15 41.99 52.49 56.00 3.51 QF
[ 1.00 0.35 10.15 23.99 34.49 46 .00 11.51 Average
7 1.11 0D.34 10.16 25.42 35.92 46 .00 i0.08 Average
g 1.11 0D.34 10.16 40.71 51.21 56.00 4.79 QP
9 1.31 0D.33 10.17 3z2.00 42 50 56.00 13.50 QF
10 1.31 0.33 10.17 18.90 29.40 46 .00 16 .60 Average
11 3.46 0D.31 10.17 18.50 28.98 46,00 17.02 Average
12 3.46 D.31 10.17 30.30 40.78 56.00 15.22 QF
Remarks: 1. Emission Lewvel= LISN Factor + Cable Loss + Reading.
2. If the average limit i= met when useing a quasi-peak detector,

the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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4. RADIATED EMISSION TEST
4.1.Test Equipment
The following test equipments are used during the radiated emission test:
4.1.1.For Anechoic Chamber
Frequency rang: 30~1000MHz
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |EMI Spectrum |HP 85422E 3625A00181 |May 15, 06 |1 Year
2. |Test Receiver |Rohde & Schwarz|ESVS20 |830350/005 |May 15, 06 |1 Year
3. |Amplifier HP 8447D 2944A07794 |Sep. 12,06 |1/2 Year
4. |Bilog Antenna |Schaffner CBL6111C |2598 Jan. 11,06 |1 Year
5. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |Jul. 30, 06 |1/2 Year
6. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |Jul. 30, 06 |1/2 Year
7. |RF Cable FUJIKURA RG-55/U  |3# Chamber No.3 |Jul. 30, 06 |1/2 Year
8. |RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 |Jul. 30, 06 |1/2 Year
9. |Coaxial Switch |Anritsu MP59B M73989 Jul. 30, 06 |[1/2 Year
Frequency rang: above 1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal.
Interval
1. |Spectrum Agilent E4446A  [US44300459 |Jun.01, 06 |1 Year
2. |Test Receiver |Rohde & Schwarz|ESVS20 [830350/005 |May.15, 06 |1 Year
3. |Amplifier HP 8447D 2944A07794 |Mar.13, 06 |1/2 Year
4. |Bilog Antenna |Schaffner CBL6111C [2598 Jan. 11, 06 |1 Year
5. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |Jul. 28, 06 |1/2 Year
6. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |Jul. 28, 06 |1/2 Year
7. |RF Cable FUJIKURA RG-55/U  |3# Chamber No.3 |Jul. 28, 06 |1/2 Year
8. |RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 |Jul. 28, 06 |1/2 Year
9. |Coaxial Switch |Anritsu MP59B M73989 Jul. 28,06 |[1/2 Year
10. |Spectrum Agilent E4407B MY 41440292 [May.15, 06 |1 Year
11. |[Amp HP 8449B 3008A00863 |May.15, 06 |1 Year
12. |Antenna EMCO 3115 9607-4877 Jan. 23, 07 [1.5 Year
4.2.Block Diagram of Test Setup
4.2.1.Block diagram of connection between the EUT and simulators
li Mouse
AC Mains ¢ | Adaptor EUT PC K
eyboard
AC Mains < Monitor

T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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4.2.2.1n Anechoic Chamber
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3METERS

EUT and
Support System

0.8 METER

TURN TABLE

GROUND PLANE

4.3.Radiated Emission Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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4.4 EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. DRF8804A RFID Reader (EUT)

Model Number . DRF 8804A

Serial Number : N/A

Manufacturer . Shenzhen DDCT Technology Co., Ltd
4.4.2.Support Equipment : As Tested Supporting System Detail, in Section 2.3.

4.5.0perating Condition of EUT

4.5.1.Setup the EUT as shown in Section 4.2..
4.5.2.Let the EUT work in test mode (TX) and test it.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120KHz.
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 3MHz and RBW is set at 1MHz for measurement
below 1GHz.

The frequency range from 30MHz to 1000MHz and above 1GHz are checked.

The test modes (TX Mode) is tested in Anechoic Chamber and all the scanning
waveforms are reported on Section 4.7.

4.7.Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz. is investigated.
Please see the following pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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No.6 ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China
Tel:+56-755-26632495-7
Fax:+56-755-Z66325877

Fostcode: 515057

Data: 1
0 Lewvel (dBuv/mj)

File: FDDCT\LRE'3804A.EMI (6)

Date: 20070206 Time: 20:04:32

FCC PARTI5 C.

448

ol T —

_l—‘ ;
SW m\‘“’“”
| 2
3
L]
039 224, 418. 612, 806, 1000
Frequency (MHz)
Fite no. Audix 3# Chember Data no. HE
Dis. / Ant. 3m ZTEOFALCTORIHN Ant. pol. HORIZOMTAL
Limit FCo PART1S C
Env. / Ins. 23TC/ 54y E3wEz0 Engineer Jamy
EUT DRFG50424 RFID Reader MN/WN:DRF S8044
Fower Rating DC 5V Adaptor Input AC 1Z0V/e0Hz
Test Mode Tx Mode CH1
Ant. Cahle Emiz=zion
Freqg Factor Loss Peading Lewvel Limits HMargin Remark
{MHz) [dB/m) (dB) idB W) (dE  Vém) (dBE W/m) (dE)

1 61.04% 5.8 1.5 19.7 27.3 40.0 12.7 QF

2 124.09 11.7 2.5 12 .2 Z6.142 43.5 17.1 2P

3 163,65 10.1 3.0 10.9 24.0 13 .5 19.5 QF

4 Z56.905 1.6 3.8 3.8 ZZ.:z 46.0 23.8 P

= £33 .45 Z0.6 .G 3.7 31.9 46.0 14.1 QP

G a50.53 Z4.z2 5.0 3.3 35.5 46.0 10.5 QF

Femarks: 1.

Emission Level=

Antenna Factor + Cakble Loss + Reading.

2. The ewizsion lewvels that are £0dBE khelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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(M No.& ke Feng Foad,Bl;ck 52,
I I IX shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China

Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877
Fostcode: 518057

Data: 2 File: FDDCTLRE'3804A.EMI (G)
0 Level (dBuVv/m) Date: 20070206 Time: 20:10:15

FCC PART15 C.

I3

P
_l—‘ o

0 30 224, 418. G612, 806. 1000
Frequency (MHz)
Sice no. : Audix 3¥ Chamber Data no. H
Dis. ¢ int. I Im ZVEIFALCTORIH Ant. pol. : VERTICAL
Limit : FCC PART1S
Env. ¢/ Inz. @ 23%C/54% E3WV3IZ0 Enginser : Jamy
EUT : DRFE5044 RFID Reader MN/N:DRF 8044
Power Rating : DC SV Adaptor Input AC 120V/&0Hz
Tezt Hode : Tx Mode CH1
Ant . Calle Emission
Fredq. Factor Lozzs PReading Level Limits HMargin Femark
[MH=z) [dB/m) | dE) [dBE W) (AdB  V/m) (dB V/Sm) (dBE)
1 30.00 19.9 1.2 T.d 28.5 40.0 11.5 ol
2 g2 .01 &.7 1.5 Z21.6 20,1 40.0 10.59 QP
3 Ti.62 T2 z.0 19.3 28.5 40.0 11.5 ) 3
bt 126.03 11.5 Z.5 16.3 30.6 43.5 1z.9 QP
= 172 .59 9.9 3.0 1.0 25.9 43.5 17.6 QP
& 410.24 16.7 4.9 5.1 Z6.7 46.0 19.3 ]

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
Z2. The emiszion levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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(M No.& ke Feng Foad,Bl;ck 52,
I I IX shenzhen Science&lndustry park
Nantou, Shenzhen, Guangdong, China

Tel:+56-755-26632495-7
Fax:4+56-755-Z66325877
Fostcode: 515057

Data: 4 File: F\DDCT\LRE'3804A.EMI (6)
0 Lewvel (dBuv/m) Date: 2007-02-06 Time: 20:21:32

FCC PART1S B

6B

I : o i,

W
3
u3ﬂ 224, 418. G612. 806. 1000
Frequency (MHz)
3ite no. : Audix 3¥ Chamber Data no. HE
Diz. ¢ ant. HICh ] Z76IFLCTOR3IH Ant. pol. : HORIZCONTAL
Limit : FCC PART1S B
Enwv. ¢/ Inz. @ 237C/54% ESWVEz0 Enginser : Jamy
EUT : DRFE8044 RFID Reader M/N:DRF GS044
Power Rating : DC 5V Adaptor Input AC 120V/&0Hz
Test Hode : Tx Mode CH:ZS
Ant . Cakle Emizzsion
Freq. Factor Losz PFeading Level Limits HMargin Remark
[MHz) (dE/m) | dE) [dE W) (dE  V/m) (dE W/m) (dE)

1 T70.74 6.5 1.9 22.8 31.2 40.0 5.5 o) 3

z 115.36 11.6 Z.4 15.5 32.5 43.5 11.0 o) 3

3 Z95.60 13.8 4,1 5.6 23.5 46.0 2Z.5 ol

q 674,08 20.5 6.4 3.6 30.5 46.0 15.5 2P

g g56 .44 22.9 7.2 3.6 33.7 46.0 12 .3 ) 3

& 550.69 23.0 - 3.6 34,1 46.0 11.9 ol

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
2. The emis=zion levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, Shenzhen, Guangdong, China
Tel:+56-755-26632495-7
Fax:4+56-755-Z66325877

Fostcode: 515057

Data: 3
0 Lewvel (dBuv/m)

File: F\DDCT\LRE'3804A.EMI (6)

Date: 2007-02-06 Time: 20:18:08

FCC PART1S B

6B

40

4,—1
L o,

2 lyg o

12 & W
DBD 224, 418. G612. 806. 1000
Frequency (MHz)
Fite no. Audix 3# Cheamber Data no. @ 3
Diz. ¢ ant. 3m Z76IFLCTOR3IH Ant. pol. : VERTICAL
Limit FCC PART1S B
Env. ¢/ Ins. 237C/ 54y ESWVEz0 Engineer Jamy
EUT DRFE504L RFID Reader M/WN:DRF 88044
Power Rating DC 5V Adaptor Input AC 120V/&0H=z
Test Hode Tx Mode CHZS
Ant . Cakle Emizzsion
Freqg Factor Losz PFeading Level Limits HMargin Remark
[MHz) (dE/m) | dE) [dE W) (dE  V/m) (dE W/m) (dE)
1 E6.10 6.8 1.7 21.1 Z29.6 40.0 10.4 o) 3
z 72 .65 6.5 1.9 21.0 29.7 40.0 10.3 o) 3
3 94,99 9.4 2.2 21.0 2.6 43.5 10.9 ) 3
q 168.71 10.2 3.0 19.0 32.2 43.5 11.3 2P
g 590,66 19.6 5.9 5.g 31.3 46.0 14.7 ) 3
& 534.13 22.3 7.2 5.1 4.6 46.0 11.4 o) 3

Remarks: 1.

Emiz=zion Lewel= Antenna Factor + Cakble Loss + Beading.

The emis=zion levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022



FCC ID:UWBDRF8804A
page 4-8

(] No.& ke Feng Foad,Bl;ck 52,
| I IX shenzhen Jcience&lndustry park
HNantou, Shenzhen, Guangdong, China

Tel:+536-755-Z26633495-7
Fax:+56-755-Z6632577
Postcode: 515057

Data: 5 File: F\DDCT'LRE'8804A.EMI (6)
0 Lewvel (dBuv/mj) Date: 2007-02-06 Time: 20:238:50

FCC PART15B
-tdB

I

Mlhﬂ
, | wlf
1 SWW

0 30 224, 418. 612. 806. 1000
Frequency (MHz)
Fite no. : Audix 3§ Chawber Data no. HE-=
Dis. ¢ Aint. T 3m 2TeIFACTORIN Ant. pol. : HORIZCHMTLAL
Limit : FCCO PART1S E
Env. ¢/ Inz. : 237C/54% E3vszo Engineer : Jamy
EUT : DRF38044 RFID Reader MN/N:DRF 52044
Power Rating : DT 5V Adaptor Input AC 120V/60Hz
Test HMode : Tx Mode CHSO
Ant. Cable Emis=sion
Fregq. Factor Loss Feading Lewvel Limits Margin Remark
[MH=z) (dE/m) [dE) (dBE V) (dB  V/m) (dE W/m) (dE)
1 56.19 6.5 1.7 15.0 Z6.5 40.0 13.5 ol
Z 114.39 11.5 2.4 13.5 AT 43.5 15.8 2P
3 373.38 15.7 4.6 5.5 Z5.5 4.0 Z0.z2 2P
4 S516.94 15.2 S5.8 4.1 Z7.9 46.0 15.1 2P
= 741,95 Z1.6 6.9 3.8 2.3 46.0 13.7 2P
& 247, 62 Z4.z 7.0 T3 304 4.0 6.6 2P

Femarks: 1. Emission Level= Antenna Factor + Cakble Losz + Reading.
Z. The ewission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, Shenzhen, Guangdong, China
Tel:+56-755-26632495-7
Fax:4+56-755-Z66325877

Fostcode: 515057

Data: 6
0 Lewvel (dBuv/m)

File: F\DDCT\LRE'3804A.EMI (6)

Date: 2007-02-06 Time: 20:35:20

FCC PART1S B

6B

I-MIlj'_.-"L‘p‘-\",l_\

030 224, 418. 612. 1000
Frequency (MHz)
Fite no. Audix 3# Chember Data no. @ &
Diz. ¢ ant. 3m Z76IFLCTOR3IH Ant. pol. : VERTICAL
Limit FCC PART1S B
Env. / Ins. 2370/ 54y Ezvzzo Engineer Jemny
EUT DRFE5044 PFID Reader M/WN:DRF 88044
Power Rating DT 5V Adaptor Input AC 120V/60Hz
Test HMode Tx Mode CHSO
Ant . Cahle Emission
Freq Factor Lossz Peading Level Limits Margin Remark
[MHz) [dB/m) | dE) [dE W) (AdB  V/m) (dB V/Sm) (dBE)
1 31.94 15.7 1.1 10.2 0.0 40.0 10.0 o) 3
2 117.30 11.6 Z.14 21.5 35.5 43.5 5.0 2P
3 169,68 10.1 3.0 16.0 29.1 43.5 14.4 ) 3
4 463 .50 17.4 5.1 4.6 27.1 46.0 15.9 o) 3
5 E72.23 19.6 5.9 3.1 28.6 46.0 17.4 o) 3
& Q09,79 23.0 7T E.5 iv.z 45.0 g.3 ) 3

Remark=s: 1.

Emiz=zion Lewel= Antenna Factor + Cable Loss + Reading.

The emizszion lewvels that are Z0dE hbelow the official
limit @are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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(M No.& ke Feng Foad,Bl;ck 52,
I I IX shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China

Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877
Fostcode: 518057

Data: 1 File: FADDCTHREDDCT.EMI (12)
90 Level (dBuVv/m) Date: 20070207 Time: 13:14:20

FCC PART 15C PEAK
-G8

| EWWW“”

45

1000 2300, 4600, 6400, §200. 10000
Frequency (MHz)
Fice no. : Audix No.l Chamwber Data no. 1
Dis. / int. HICh 3115 FLCTOR Ant. pol. : HORIZCHTAL
Limit : FCCZ PART 152 PELE
Env. ¢/ Inz. @ 237C/54% Enginser : Jamy
EUT : DRFS5044 BFFID Reader N/N:DRF SS5044
Power Rating : DC 5V From Adaptor Input AC 1Z0V/e0Hz
Tezst Hode : TZ Mode CH1
Ant . Cahle Emiszion
Freq. Factor Losz PFeading Level Limits HMargin Remark
[MH=z) (dE/m) | dE) [dBE W) (dE  V/m) (dE W/m) (dBE)
1 1215.30 24.8 3.9 20.7 40,4 74.0 24,6 Peak
2 3ed0.z24 Iz g.z 1.3 S54.8 V4.0 19.2 Peak

Remark: 1. All readings are Average and Peak values.
2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at LMHz and RBW is set at LMHz for
measurement above 1GHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022



FCC ID:UWBDRF8804A
page 4-11

(M No.& ke Feng Foad,Bl;ck 52,
I I IX shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China

Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877
Fostcode: 518057

Data: 2 File: FADDCTHREDDCT.EMI (12)
90 Level (dBuVv/m) Date: 20070207 Time: 13:14:20
FCC PART 15C AV
-GiB
45/ 4 z
0 1000 2300, 4600, 6400, §200. 10000
Frequency (MHz)
Fice no. : Audix No.l Chamwber Data no. HE
Dis. / int. HICh 3115 FLCTOR Ant. pol. : HORIZCHTAL
Limit : FCCZ PART 152 AW
Env. ¢/ Inz. @ 237C/54% Enginser : Jamy
EUT : DRFS5044 BFFID Reader N/N:DRF SS5044
Power Rating : DC 5V From Adaptor Input AC 1Z0V/e0Hz
Tezst Hode : TZ Mode CH1
Ant . Cahle Emiszion
Freq. Factor Losz PFeading Level Limits HMargin Remark
[MH=z) (dE/m) | dE) [dBE W) (dE  V/m) (dE W/m) (dBE)
1 1215.22 24.8 3.9 1.7 4z .4 54.0 11.6 Lverage
2 3e00.25 Iz g.z Z.9 43.8 S54.0 10.2 Lverage

Remark: 1. All readings are Average and Peak values.
2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at 10Hz and RBW is set at 1MHz for
measurement above 1GHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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(M No.& ke Feng Foad,Bl;ck 52,
I I IX shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China

Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877
Fostcode: 518057

Data: 3 File: FADDCTHREDDCT.EMI (12)
0 Level (dBuVv/m) Date: 20070207 Time: 13:18:15

FCC PART 15C PEAK
-G8

| EMWMMM

45

1000 2300, 4600, 6400, §200. 10000
Frequency (MHz)
Fice no. : Audix No.l Chamwber Data no. HE
Dis. / int. HICh 3115 FLCTOR Ant. pol. : VERTICAL
Limit : FCCZ PART 152 PELE
Env. ¢/ Inz. @ 237C/54% Enginser : Jamy
EUT : DRFS5044 BFFID Reader N/N:DRF SS5044
Power Rating : DC 5V From Adaptor Input AC 1Z0V/e0Hz
Tezst Hode : TZ Mode CH1
Ant . Cahle Emiszion
Freq. Factor Losz PFeading Level Limits HMargin Remark
[MH=z) (dE/m) | dE) [dBE W) (dE  V/m) (dE W/m) (dBE)
1 1216.24 24.8 3.9 17.0 45,7 74.0 28.3 Peak
2 3e01.50 Iz g.z 16.1 s5v.a V4.0 17.0 Peak

Remark: 1. All readings are Average and Peak values.
2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at LMHz and RBW is set at LMHz for
measurement above 1GHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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(M No.& ke Feng Foad,Bl;ck 52,
I I IX shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China

Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877
Fostcode: 518057

Data: 4 File: FADDCTHREDDCT.EMI (12)
I]Lwﬁl {dBuv/m) Date: 20070207 Time: 13:18:15
FCC PART 15C AV
_ -GiB
L
45
1
0 1000 2300, 4600, 6400, §200. 10000
Frequency (MHz)
Fice no. : Audix No.l Chamwber Data no. HE
Dis. / int. HICh 3115 FLCTOR Ant. pol. : VERTICAL
Limit : FCCZ PART 152 AW
Env. ¢/ Inz. @ 237C/54% Enginser : Jamy
EUT : DRFS5044 BFFID Reader N/N:DRF SS5044
Power Rating : DC 5V From Adaptor Input AC 1Z0V/e0Hz
Tezst Hode : TZ Mode CH1
Ant . Cahle Emiszion
Freq. Factor Losz PFeading Level Limits HMargin Remark
[MH=z) (dE/m) | dE) [dBE W) (dE  V/m) (dE W/m) (dBE)
1 1216.20 24.8 3.9 10.1 3I8.8 54.0 15.2 Lverage
2 3eda.z25 Iz g.z 4.7 45.6 S54.0 g.4 Lverage

Remark: 1. All readings are Average and Peak values.
2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at 10Hz and RBW is set at 1MHz for
measurement above 1GHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, Shenzhen, Guangdong, China
Tel:+56-755-266532405-7
Fax:4+56-755-Z66325877

Fostcode: 518057

Data: 7 File: FADDCTHREDDCT.EMI (12)
Lewvel (dBuv/m)
20

Date: 2007-02-07 Time: 13:31:16

FCC PART 15C PEAK

-6lB

WMWWM
] fngg s

1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
Sice no. : Audix No.l Chamber Data no. HE
Dis. ¢ Ant. T 3m 3115 FACTOR Ant.. pol. : HORIZCNTAL
Limit : FCC PART 15C PELAR
Env. ¢ Ins. : 23*C/54% Enginser : Jamy
EUT : DRFES044 RFID PReader M/N:DRF 88044
Power Rating : DC 5V From Adaptor Input AT 1Z0V/&0Hz
Test Hode : TX Mode CHZS
Ant . Cakle Emizzsion
Freq. Factor Losz PReading Lewvel Limits HMargin Remark
(MHz) (dE/m) (dE) [dE W) (dE  V/m) (dE V/m) (dE)
1 IEET.O0B 32.5 5.3 16.1 &7.2 16.5 Peak

Remark: 1. All readings are Average and Peak values.
2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at LMHz and RBW is set at 1MHz for

measurement above 1GHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China
Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877

Fostcode: 518057

Data: 8

File: F'DDCTHREDDCT.EMI (12)

Level (dBuVv/m)
a0

Date: 20070207 Time: 13:31:16

FCC PART 15C AV

-GdB
45 1
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
Sice no. : Audix No.l Chamber Data no. HE-]
Dis. ¢ int. I Im 3115 FALCTOR Ant. pol. : HORIZCHTAL
Limit : F2C PART 152 AV
Env. / Ins. @ 23%C/54% Enginser : Jamy
EUT : DRF55044 FFID Reader M/M:DRF 22024
Power Pating : DC SV From Adaptor Input AC 120V/60HzZ
Test Hode : TX Mode CHZS
Ant . Calle Emission
Fredq. Factor Lozzs PReading Level Limits HMargin Femark
{MHz) (dE/m) {dE) dB W) (dE  V/m) (dB W/m) (dE)
1 3657.51 IZ2.8 8.3 Z.8 43.93 54.0 10.1 Lverage

Remark: 1. All readings are Average and Peak values.

2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at 10Hz and RBW is set at 1MHz for

measurement above 1GHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China
Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877

Fostcode: 518057

Data: 5 File: FADDCTHREDDCT.EMI (12)
a0 Level (dBuVv/m)

Date: 20070207 Time: 13:25:34

FCC PART 15C PEAK
-GdB
1
45
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
Sice no. : Audix No.l Chamber Data no. HEY
Dis. ¢ int. I Im 3115 FALCTOR Ant. pol. : VERTICAL
Limit : F2C PART 152 PEAK
Env. / Ins. @ 23%C/54% Enginser : Jamy
EUT : DRF55044 FFID Reader M/M:DRF 22024
Power Pating : DC SV From Adaptor Input AC 120V/60HzZ
Test Hode : TX Mode CHZS
Ant . Calle Emission
Fredq. Factor Lozzs PReading Level Limits HMargin Femark
{MHz) (dE/m) {dE) dB W) (dE  V/m) (dB W/m) (dE)
1 3658.51 IZ2.8 8.3 13 .2 54.3 4.0 12.7 Peak

Remark: 1. All readings are Average and Peak values.

2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at LMHz and RBW is set at LMHz for

measurement above 1GHz.
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China
Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877

Fostcode: 518057

Data: 6

File: F'DDCTHREDDCT.EMI (12)

Level (dBuVv/m)
a0

Date: 20070207 Time: 13:25:34

FCC PART 15C AV

-GdB
45 1
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
Sice no. : Audix No.l Chamber Data no. HE
Dis. ¢ int. I Im 3115 FALCTOR Ant. pol. : VERTICAL
Limit : F2C PART 152 AV
Env. / Ins. @ 23%C/54% Enginser : Jamy
EUT : DRF55044 FFID Reader M/M:DRF 22024
Power Pating : DC SV From Adaptor Input AC 120V/60HzZ
Test Hode : TX Mode CHZS
Ant . Calle Emission
Fredq. Factor Lozzs PReading Level Limits HMargin Femark
{MHz) (dE/m) {dE) dB W) (dE  V/m) (dB W/m) (dE)
1 3658.90 IZ2.8 8.3 3.8 44.9 54.0 9.1 Lverage

Remark: 1. All readings are Average and Peak values.

2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at 10Hz and RBW is set at 1MHz for

measurement above 1GHz.
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, Shenzhen, Guangdong, China
Tel:+56-755-266532405-7
Fax:4+56-755-Z66325877

Fostcode: 518057

Data: 9

File: FADDCTHREDDCT.EMI (12)

Level (dBuv/m)
an

Date: 2007-02-07 Time: 13:37:52

FCC PART 15C PEAK

-6lB

W

45
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
Sice no. : Audix No.l Chamber Data no. HE=
Dis. ¢ Ant. T 3m 3115 FACTOR Ant. pol. : HORIZCWTAL
Limit : FCC PART 15C PELAR
Env. ¢ Ins. : 23*C/54% Enginser : Jamy
EUT : DRFES044 RFID PReader M/N:DRF 88044
Power Rating : DC 5V From Adaptor Input AT 1Z0V/&0Hz
Test Hode : TX Mode CHSO
Ant . Cakle Emizzsion
Freq. Factor Losz PReading Lewvel Limits HMargin Remark
(MHz) (dE/m) [dE W) (dE  V/m) (dE V/m) (dE)
1 3VO0T.06 33.0 a.7 £51.0 74.0 23.0 Peak

Remark: 1. All readings are Average and Peak values.
2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at 1IMHz and RBW is set at 1MHz for
measurement above 1GHz.
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China
Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877

Fostcode: 518057

Data: 10
Level (dBuVv/m)
a0

File: F'DDCTHREDDCT.EMI (12)

Date: 20070207 Time: 13:37:52

FCC PART 15C AV

-GdB
45 1
0 1000 4600. 6400. 8200. 10000
Frequency (MHz)
Sice no. : Audix No.l Chamber Data no. 10
Dis. ¢ int. I Im 3115 FALCTOR Ant. pol. : HORIZCHTAL
Limit : F2C PART 152 AV
Env. / Ins. @ 23%C/54% Enginser : Jamy
EUT : DRFS5044 FFID Reader M/W:DRF 82024
Power Pating : DC SV From Adaptor Input AC 120V/60HzZ
Test Hode : TX Mode CHSO
Ant . Calle Emission
Fredq. Factor Lozzs PReading Level Limits HMargin Femark
{MH=z) (dE/m) | dE) dBE W) (dB  V/m) (dB V/Sm) (dBE)
1 3V0&8.10 33.0 8.3 .7 44.0 54.0 10.0 Lverage

Remark: 1. All readings are Average and Peak values.

2. Emission Level = Antenna Factor + Reading +Cable Loss

3. The bandwidth of the VBW is set at 10Hz and RBW is set at 1LMHz for

measurement above 1GHz.
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China
Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877

Fostcode: 518057

Data: 11

File: F'DDCTHREDDCT.EMI (12)

Level (dBuVv/m)
a0

Date: 20070207 Time: 13:45:43

FCC PART 15C PEAK

-64B

W

45
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
Sice no. : Audix No.l Chamber Data no. : 11
Dis. ¢ int. I Im 3115 FALCTOR Ant. pol. : VERTICAL
Limit : F2C PART 152 PEAK
Env. / Ins. @ 23%C/54% Enginser : Jamy
EUT : DRF55044 FFID Reader M/M:DRF 22024
Power Pating : DC SV From Adaptor Input AC 120V/60HzZ
Test Hode : TX Mode CHSO
Ant . Calle Emission
Fredq. Factor Lozzs PReading Level Limits HMargin Femark
{MHz) (dE/m) dB W) (dE  V/m) (dB W/m) (dE)

Remark: 1. All readings are Average and Peak values.
2. Emission Level = Antenna Factor + Reading +Cable Loss
3. The bandwidth of the VBW is set at LMHz and RBW is set at LMHz for
measurement above 1GHz.
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No.& ke Feng Foad,Bl;ck 52,
shenzhen Science&lndustry park
Nantou, 3henzhen, Guangdong, China
Tel:+56-755-Z6632405-7
Fax:+86-755-Z66325877

Fostcode: 518057

Data: 12
Level (dBuVv/m)
a0

File: F'DDCTHREDDCT.EMI (12)

Date: 20070207 Time: 13:45:43

FCC PART 15C AV

-GdB
45 1
0 1000 4600. 6400. 8200. 10000
Frequency (MHz)
Sice no. : Audix No.l Chamber Data no. 1z
Dis. ¢ int. I Im 3115 FALCTOR Ant. pol. : VERTICAL
Limit : F2C PART 152 AV
Env. / Ins. @ 23%C/54% Enginser : Jamy
EUT : DRFS5044 FFID Reader M/W:DRF 82024
Power Pating : DC SV From Adaptor Input AC 120V/60HzZ
Test Hode : TX Mode CHSO
Ant . Calle Emission
Fredq. Factor Lozzs PReading Level Limits HMargin Femark
{MH=z) (dE/m) | dE) dBE W) (dB  V/m) (dB V/Sm) (dBE)
1 3V0&8.10 33.0 8.3 .7 44.0 54.0 10.0 Lverage

Remark: 1. All readings are Average and Peak values.

2. Emission Level = Antenna Factor + Reading +Cable Loss

3. The bandwidth of the VBW is set at 10Hz and RBW is set at 1LMHz for

measurement above 1GHz.
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5. CARRIER FREQUENCY SEPARATION TEST
5.1.Test Equipment
Item [Equipment |Manufacturer |Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4446A US44300459 |Jun.01, 06 (1 Year
2. |Attenuator |Agilent 8491B MY 39262165 |Feb.17, 06 |1 Year
5.2.Block Diagram of Test Setup
AC Mains ¢—{ Adaptor EUT Mouse
ﬁ Spectrum Attenuator || Keyboard

(EUT: DRF8804A RFID Reader)
5.3.Test Information

EUT: DRF8804A RFID Reader
M/N: DRF 8804A

Test Date: Jan.16, 2007

Ambient Temperature: 24°C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.247& ANSI C63.4: 2003

Test mode: Transmitting, Hopping on
Test Frequency: CH1:902.5MHz CH25: 914.5MHz CH50: 927MHz
Test By: Jamy

5.4.Test Results

CH Channel separation (kHz) Limit Conclusion
>the 20dB Bandwidth or 25kHz
1(Low) 500 _ _ PASS
(whichever is greater)
) >the 20dB Bandwidth or 25kHz
25(Mid) 503 . : PASS
(whichever is greater)
) >the 20dB Bandwidth or 25kHz
50(High) 490 . : PASS
(whichever is greater)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022




Test CH1: 902.5MHz
= Agilent  18:58:03 Jan 16, 2087

#Atten 36 dB

Eente#fl '||'
|/802.7350000 Hhg,~_ /i, f

FCC ID:UWBDRF8804A
page 5-2

Freq/Channel

Center Freq
902.735080 MHz

Start Freq
902.235088 MHz

Stop Freq
963.235088 MHz

CF Step
100.0008AA kH=z
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On 0t

Scale Type
Log Lin
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Test CH25: 914.5MHz
= Agilent  18:52:51 Jan 16, 2087

Freq/Channel

Mkrl s
#Atten 30 dB —8.1.

Center Freq
914.733066 MHz

Start Freq
914.233088 MHz

/ Stop Freq

- B, | 915.233009 MHz
P | 100.060000 kHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On 0t

Scale Type
Log Lin

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022



Test CH50: 927MHz
= Agilent  18:59:08 Jan 16, 2087

#Atten 36 dB

4

| 926.7830000 Mz /|

r i
- 2

Wy ¥ ""1||||u'¥"'.

FCC ID:UWBDRF8804A
page 5-4

Freq/Channel
Mkrl .y

926.733008 MHz

Start Freq
926.233008 MHz

Stop Freq
927.283088 MHz

CF Step
N 100868686 kHz
| Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On 0t

Scale Type
Log Lin
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6. 20 DB BANDWIDTH TEST
6.1.Test Equipment
Item [Equipment |Manufacturer |Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4446A US44300459 |Jun.01, 06 (1 Year
2. |Attenuator |Agilent 8491B MY 39262165 |Feb.17, 06 |1 Year
6.2.Block Diagram of Test Setup
AC Mains ¢ Adaptor EUT PC Mouse
ﬁ Spectrum Attenuator || Keyboard
AC Mains < Monitor

(EUT: DRF8804A RFID Reader)
6.3.Test Information

EUT: DRF8804A RFID Reader
M/N: DRF 8804A

Test Date: Jan.14, 2007

Ambient Temperature: 23°C

Relative Humidity: 50%

Test standard:

FCC PART 15C: 15.247& ANSI C63.4: 2003

Test mode: Transmitting, Hopping off
Test Frequency: CH1:902.5MHz CH25: 914.5MHz CH50: 927MHz
Test By: Jamy

6.4.Test Results

CH 20dB Bandwidth (kHz) Limit (kHz) Conclusion
1(Low) 300 500 PASS
25(Mid) 205 500 PASS

50(High) 243 500 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022




Test CH1: 902.5MHz
= Agilent  11:18:29 Jan 14, 2087

#Atten 36 dB

,3,
300.000 kHz

1.239 dB

FCC ID:UWBDRF8804A
page 6-2

Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Freguency

Funcﬁonr
Off

Marker Table
(n Off

Marker All Off

More
2of 2
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Test CH25: 914.5MHz
= Agilent  11:29:48 Jan 14, 2087

#Atten 36 dB

205.000 kHz

-0.563 dB

914.5 MHz

FCC ID:UWBDRF8804A
page 6-3

Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Freguency

Funcﬁonr
Off

Marker Table
(n Off

Marker All Off

More
2of 2
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Test CH50: 927MHz
= Agilent  11:45:06 Jan 14, 2087

#Atten 36 dB

243.000 kHz

-0.442 dB

Hz

FCC ID:UWBDRF8804A
page 6-4

Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Freguency

Funcﬁonr
Off

Marker Table
(n Off

Marker All Off

More
2of 2
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7. NUMBER OF HOPPING FREQUENCY TEST

7.1.Test Equipment

Item [Equipment |Manufacturer |Model No. |[Serial No. Last Cal. |Cal. Interval

1. |Spectrum |Agilent E4446A US44300459 |Jun.01, 06 (1 Year

2. |Attenuator |Agilent 8491B MY 39262165 |Feb.17, 06 |1 Year

7.2.Block Diagram of Test Setup

AC Mains ¢—{ Adaptor EUT PC Mouse

ﬁ Spectrum Attenuator J Keyboard

AC Mains 4 Monitor

T

(EUT: DRF8804A RFID Reader)
7.3.Test Information

EUT: DRF8804A RFID Reader

M/N: DRF 8804A

Test Date: Jan.16, 2007

Ambient Temperature: 22°C

Relative Humidity: 56%

Test standard: FCC PART 15C: 15.247& ANSI C63.4: 2003
Test mode: Transmitting, Hopping on

Test Frequency: From CH1: 902.5MHz to 927.0MHz

Test By: Jamy

7.4.Test Results

Number of channel Limit Conclusion
50 >=50 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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------ ¢ Agilent 10:34:49 Jan 16, 2687 Freq/Channel

#Atten 38 dB Center Freq

997.500000 MHz

1 StartFreq
& — 900.000000 MHz

I.u' I f |I 1| ¥ i ||| || W, W T YT i | v

-
] IR If TR Y II'JII

(T
W || ||I | || ||I I| |l |'l N

/ Stop Freq
Center 915.060000 MHz

%,B?'.SBBBBBB MHz CF Step

1.500680008 MHz
Auto Man

Freq Offset
B.EAGBAGAR Hz

Signal Track
On 0ff

Scale Type
Log Lin

IFrequhannel

#Atten 38 dB Center Freq

922.500000 MHz

Start Freq
Ao Moo oo o 915.660008 MHz

'I - AN
|| |III || ” I| |I ” 'u,ll |III 'I ||| I"|i|ll -.|'||' |Ii|.' “ ||| |" |||| |||| II

' I'ﬂ I'i I||I IIllI

Stop Freq
Center - 939.000009 MHz

922.5000000 MHz 5, CF Step

1.50080060 MHz
B Outo Man

Freq Offset
B.EAGBAGAR Hz

Signal Track
On 0ff

SRy Scale Type
0 Lin
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8. DWELL TIME TEST

8.1.Test Equipment

Item [Equipment |Manufacturer |Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4446A US44300459 |Jun.01, 06 (1 Year

2. |Attenuator |Agilent 8491B MY 39262165 |Feb.17, 06 |1 Year
8.2.Block Diagram of Test Setup

AC Mains ¢—{ Adaptor EUT PC Mouse

ﬁ Spectrum Attenuator J Keyboard

AC Mains Monitor

T

(EUT: DRF8804A RFID Reader)
8.3.Test Information

EUT: DRF8804A RFID Reader

M/N: DRF 8804A

Test Date: Jan.20, 2007

Ambient Temperature: 23°C

Relative Humidity: 55%

Test standard: FCC PART 15C: 15.247& ANSI C63.4: 2003
Test mode: Transmitting, Hopping on

Test Frequency: Normal

Test By: Jamy

8.4.Test Results

This system hopping 13 hops in any 200s, and for each hop it transmit 3 pulses, each
pulse dwell 9.5ms, so the dwell time within a 20s period is:

13/200*20*3*9.5=37.5ms

dewell time within a 20s period Limit Conclusion
37.5ms <400ms PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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= Agilent  15:18:46 Jan 28, 2087

|FreqHChanneI

F:’rl._n dBm #Atten 30 dB Center Freq
Ll:_l_n 9149600808 MHz
mmg &
314.360000 e

il 1/|( 4\("[“\41 n\w H W
‘JM il \' AR e
Freq Offset
B.OABAGAGE Hz
N Signal Trang
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= Agilent  15:14:48 Jan 28, 2087

#Atten 36 dB

Sweep Time
2.000 s

|'\ ‘l

Jesd LS

ter 915 MHz
lH:

|."l¢"--.'r'J |F.,.-"..,.-.IrII-..~,Il|..-'-.-'I‘Il--'llu"l.-lllll—'“‘-‘ e Lty

FCC ID:UWBDRF8804A
page 8-3

Sweep

Sweep Time
2000 s

Sweep

Single Cont

Auto Sweep
Coupling
SA

|

SR

___._;_.‘|hl,5-,..,.l.J~L_,_,-,-,._Jilp.-,....,.,-.,_‘ l‘ }I‘._,-..j"-....._~,.,:'l.-.,.-.,._.'Il....,.,..,-*.':

Points
41

Segmented»
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= Agilent  15:20:26 Jan 28, 2087 Marker

Mkrl s

#Atten 36 dB

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

Span Pair

Span Centar

- [}
'|.,.r"'-.m'i...--..Ifﬂlk-'\-,l..-'-"-‘d'!"n.' '..I"'"ir."’ "-'I'r"'.l".'|._.'"‘—-l.-—'ilfl-"‘Up'r-'llllllfl XRLE l,.''I‘'"'''''-..-""""l,-"-\-""-—l Fl‘IfI“-""||F,'"""'"'1'r'"|"h"II'\'lu|,HiI-"-"4|.-"‘.-'Il-"-"""li"-"f‘"-."._.'

Off

More
1 of 2

VEH 206 kHz
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9. MAXIMUM PEAK OUTPUT POWER TEST
9.1.Test Equipment
Item [Equipment |Manufacturer |Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4446A US44300459 |Jun.01, 06 (1 Year
2. |Attenuator |Agilent 8491B MY 39262165 |Feb.17, 06 |1 Year
9.2.Block Diagram of Test Setup
AC Mains ¢ Adaptor EUT PC Mouse

ﬁ Spectrum Attenuator J Keyboard

AC Mains < Monitor

T

(EUT: DRF8804A RFID Reader)
9.3.Test Information

EUT: DRF8804A RFID Reader

M/N: DRF 8804A

Test Date: Jan.14, 2007

Ambient Temperature: 24°C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247& ANSI C63.4: 2003

Test mode: Transmitting, Hopping off

Test Frequency: CH1:902.5MHz CH25: 914.5MHz CH50: 927MHz
Test By: Jamy

9.4.Test Results

Reading Cable loss|  Atten Limit )
CH output power (dB) (dB) Result (see note) Conclusion
(dBm) (dBm)
1(Low) 0.862 0.5 20 21.632 24 PASS
25(Mid) 0.481 0.5 20 20.981 24 PASS
50(High) -1.119 0.6 20 19.481 24 PASS

Result= Reading + Cable loss + Atten

Note: Because the antenna gain of this EUT is 12dBi, so according 15.247(b)(4) the output
power from the intentional radiator shall be reduced below the stated values by the
amount in dB that the directional gain of the antenna exceeds 6 dBi

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07022
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Test CH1: 902.5MHz
=5 Agilent  11:00:28 Jan 14, 2087

Freq/Channel

#Htten 30 dB

Center Freq
962.5600066 MHz

Start Freq
901.566668 MHz

Stop Freq
Center 903.500000 MHz

902.5000000 MHz CF Step

Z00.ARRAAA kH=
Auto Man

Freq Offset
0.00000008 Hz

Signal Track
Wy 0ff

3 Scale Type
#UBH 1 MHz Sween 5 ms (401 pts) kg Lin
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Test CH25: 914.5MHz
=5 Agilent  11:31:18  Jan 14, 2087

Display

#Atten 38 dB Full $
ull Screen

1 Display Line
A SR PRV -20.60 dBm

b b

A y Ak
pbemnd LAWY T
r

Pl
.4‘."&"?#"""" B

Limits»

Titler

Preferences»

#JEH 3 MHz
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Test CH50: 927MHz
=5 Agilent  11:49:58 Jan 14, 2087

Peak Search
Mkrl 9

#Htten 38 dB

Meas Tools»

Hext Peak
Marker Next Pk Right
927.120000 MHz
-1.119 dBm Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

#JEH 3 MHz
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10.BAND EDGE COMPLIANCE TEST

10.1.Test Equipment

Item [Equipment |Manufacturer |Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4446A US44300459 |Jun.01, 06 (1 Year
2. |Attenuator |Agilent 8491B MY 39262165 |Feb.17, 06 |1 Year
10.2.Block Diagram of Test Setup

AC Mains ¢—{ Adaptor EUT PC Mouse

ﬁ Spectrum Attenuator || Keyboard
AC Mfins < Monitor
(EUT: DRF8804A RFID Reader)

10.3.Test Information

EUT: DRF8804A RFID Reader

M/N: DRF 8804A

Test Date: Jan.14~16, 2007

Ambient Temperature: 24°C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247& ANSI C63.4: 2003

Test mode: Hopping on, Hopping off

Test Frequency: CH1:902.5MHz CH50: 927TMHz

Test By: Jamy

10.4.Test Results
PASS.

The testing data was attached in the next pages.
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Test mode: Hopping on
= Agilent  11:85:31 Jan 16, 2087

Marker

#Htten 36

Select Marker
1 2 3 4

| Marker Trace
Auta 1 2 3

Readout,
Freguency

Funcﬂnnp
0ff

Hz IR RCuIme N Marker Table
Type F ; z @ Off
F req g z g |

Freg

Freqg a7 ::_ 2 ce Marker All Off

More
2 of 2

= Agilent  11:16:28  Jan 16, 2007 I Marker

#Atten 30 dB Select Marker

1 2 3 4

Marker Trace

Auto 1 2 3

Readout,

Freguency

Funcﬂnnp

Off

#UBH 160 Sweep 5 BY Harker Table

Tyns e On Off
Freg L6 7 dBm
Freg .EE_ Hz 3 1 dBm

Freg 4 Mhz 43.71 dBm Harker H" fo

More

2 of 2
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Test mode: Hopping off
= Agilent  11:26:09 Jan 14, 2067

Marker

#Atten 30 dB

Select Marker
1 2 3 4

Marker Trace
Futa 1 2 3

Readout,
Freguency

Functinnp
0ff

Marker Table
On Off

Marker All Off

More
2 of 2

= Agilent  11:48:89 Jan 14, 2067 I Marker

#Atten 30 dB Select Marker

1 2 3 4

Marker Trace

Auto 1 2 3

Readout,

Freguency

Functinnp

Dff

#UBH 106 kHz Marker Table

Type @ Off

Freg

Freg z i

Freg 5 MHz 43.85 dEm Marker All Off

More

2 of 2
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30
Frequency(MHZz) Power density (mW/ cm?) Averaging time(minutes)
902.5 0.6 30
914.5 0.61 30
927 0.62 30
Note: F= Frequency in MHz
11.2.Estimation Result
antenna
Channel| Frequency(MHz) P(()e\?vl;ro(lcjjg)#]t) 1?;?8%?) gain
P g (Linear)
1 902.5 21.632 12 15.85
25 914.5 20.981 12 15.85
50 927 19.481 12 15.85
Peak output power to Power density at
Channel| Frequency(MHz) antenna (mW) 20cm(mW/ cm?)
1 902.5 145.6 0.46
25 914.5 125.3 0.40
50 927 88.7 0.28
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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